To:
From: Henrietta Stern, Project Manager; 831/658-621 or henri@mpwind.dst.ca.us

Board Members

Date: Friday, April 9, 2010.
SUBJ: ENVIROMENTAL INFORMATION FOR APRIL 19,2010 AGENDA ITEM—

OCEAN VIEW CSD

On your April 19, 2010 agenda, one public hearing item will be “Consider Application to
Approve Ocean View CSD Water Distribution System (WDS).” To give you a more time for
reading, I have attached excerpts from the Draft and Final Environmental Impact Report for the
Ocean View Plaza Project that relate to water issues. The MPWMD serves as a Responsible
Agency for the WDS permit, and will rely on the Final EIR previously certified by the City of
Monterey. Your staff notes to be received late next week will provide extensive background
[...]
Properly designed and operated RO systems are considered an acceptable and reliable treatment
technology by the state. The potable water produced by the RO desalination system is projected lo meet
all drinking requirements of the California Department of Health Services which would issue an operating
permit for the facility. Permits for the facility would also be reguired from the Regional Water Quality
Control Board (Central Coast), Monterey County Environmental Health Department, National
Oceanographic and Atmospheric Administration, Monterey Bay National Marine Sanctuary, U.S. Army
Corps of Engineers, California Coastal Commission, and City of Monterey. The U.S. Coast Guard would

Ocean View Plaza Draft Environmertal Impact Report

216 April 2001
8056648 ¢



3. Environmental Setting, Impacts, and Mitigation Measures
H. Water Supply

be notified prior to and following construction of the intake and discharge pipelines (Notice to Mariners)
and would approve any markers (buoys) on the sea surface.

- Water Supply Alternatives

Several potential alternative means of providing potable water supply to the project were investigated by
the applicant. These include: 1) Drilling a freshwater well on-site. This alternative was deemed
infeasible given the site’s coastline location and the potential for seawater intrusion. No other wells are
known to exist in the immediate project vicinity. 2) Fixture retrofit program. Under this alternative the
applicant would cover the cost of installing water-saving fixtures elsewhere in Monterey, and transfer the
resulting water savings to the project. This alternative is unworkable because current City and Water
Management District policy stipulates that no water produced by fixture retrofit may be used for private
commercial purposes. 3) Mobile water supply. This alternative would involve the daily transport of
water produced at wells outside the area via tanker trucks. This alternative was found by the applicant to
- be infeasible for regulatory reasons.

IMPACTS AND MITIGATION MEASURES

SIGNIFICANCE CRITERIA

For purposes of this EIR, an excess demand on the local water supply resulting from the project would be
considered a significant impact. Delivery of inadequate water supply or water of substandard quality to
project occupants also would be considered a significant impact.

"Water Requirements

Potible Water

The average potable water consumption of the project is estimated to be 23,038 gallons per day (gpd), as

shown in Table 37. These estimates are based on demand factors established by the Monterey Peninsula
Water Management District for average annual water use for the various uses proposed.

TABLE 37
PROJECT WATER DEMAND"
' Project Demand
Use Demand Factor’ Units Acre-Feet/Yr. Gal/day®
Residential 0.01 af/fixture unit/yr | 705.5 fixture units 7.055000 6,298.3
General Commercial 0.00007 af/sffyr 71,366 sf 4.186350 3,737.3
Retail Support Varies® Varies® 0.398388 355.7
Restaurant _ 0.02 af/seat/yr 700 seats | 14.000000 12,498.4
Project Water Demand 25.639738 22,889.7
* Based on the detailed water demand breakdown comtained in Appendix F.
®Per Monterey Peninsula Water Management District.
‘| acre-foot = 325.851 gallons.
¥ Acre-fect/syuare footfyear.
* See Appendix F for details.
SOURCE: The Sienna Company
Ocean View Plaza Draft Environmental Impacr Report
217 April 2001

000649



3. Environmental Setting, Impacts, and Mitigation Measures
H. Warer Supply

With the exception of water used for fire suppression, construction, or an extreme emergency, all water
required for the project would be supplied by the project’s desalination plant, described below. The
desalination plant would be designed to meet an average daily demand of 25,000 gpd (which includes
approximately 2,000 gpd surplus as a safety factor). Based on a peaking factor of 2.0 for maximum day
demand, the desalination plant would be designed to produce potable water at the rate of approximately
34 gallons per minute (gpm) or almost 50,000 gpd. Based on a peaking factor of 4.5 for peak hour
demand, the potable water distribution system would be designed to accommodate 77 gpm (Brown,
2000).

Emergency Sipply

The potable water system would be connected to the Cal-Am water system to provide an emergency
backup supply in the event that the desalination syslem becomes inoperable for more than six days (the
limit of on-site storage capacity, assuming average daily water demand). A backflow preventer would be
installed to prevent any possible flow of water from the project system into Cal-Am’s local potable water
distribution system. The California Public Utility Commission (CPUC) requires Cal-Am to provide water
to potential customers in emergencies for as long as the emergency lasts. Water for the project’s interior
fire suppressmn system (sprinklers) would be supplied by the Cal-Am system. Cal-Am has a 16-inch
water main in Cannery Row at an approximately pressure of 120 pounds per square inch {psi). The
existing on-site connection to thls main (which formerly served the Stohan’s building) would provide
fireflow protection and emergency backup supply for the project. (This connection would also provide
water to the site during construction.) The connection would include a check valve that would prevent
water from being provided to the development during normal operations. Firefighting flows would also
be provided by existing hydrants along Cannery Row.

Any Cal-Am water used by the project durmv emergency periods would later be expeditiously returned to
the Cal-Am system from the project desalination plant. The return of Cal-Am water would commence
within seven days of the project desalination plant being fully functional. At the time of any shutdown of
the desalination facility, all project tenants would be required to 1mplemem water conservation. The
specific water conservation measures, which could cut normal daily use by as much as 50 percent, would
be included in the Conditions, Covenants, and Restrictions (CC&Rs) applicable to all condominium
owners and commercial lessees in the project.

Facility Desighn

In general, a reverse osmosis desalination unit produces potable water by using a high-pressure pumping
system (o force ocedn feedwater through a serm—permeab]e membrane that fillers out organic and
inorganic constituents. The filirate, known as brine, is then discharged back into the ocean.

The desalination facility would comprise onshore pumps, desalination equipment, and water storage
reservoirs, and offshore seawater intake and brine disposal pipelines and structures. A schematic plan of
the onshore components of the desalination plant is shown in Figure 40, and a process flow diagram of
the syslem is shown in Figure 41. All components of the project desalination facility, except the seawaler
intake and brme disposal structures, would be located on the project site in the lower level of Building B
(southeast comer of the site). The RO facility would be manufactured as a complete, skid-mounted unit
equipped thh all necessary piping, instruments, housings, and pumps. Sufficient potable water produced
by the desalination plant would be stored on site to meet peak demands of the project. The potable water
would be pumpéd into two 75,000-gallon reservoirs, located on-site adjacent to the desalination plant,

Qcean View Plaza Draft Environmental Impaci Report

28 406650 April 2001



..:..-nu
SN i

DIN L

NV1d NOILYNINYS3(Q
Op FHNDI]

NVId — INVId
SISONSO0 HSHHAHY

ONidid "0
HILYM WY—1V0
0l GALOINNOD

S3LVIJ0SSY B

3OS

NVId — LNVId
.w~hs§h0.@w%@>.ﬂ~

g MV 30HN0S

000651

saag _
ALDTYD —\ ("dAL) TIVM YOIMIALX3 _
4
IAIVA ONIDNA3Y INTYA R _
um:mmumn_awm 30Nl 1y
L
WILSAS AATVA _ et dWnd
30v7d NIl S03IHO HALYM
NvVIT0 _ 318v.0d
LINN "OY _
dind | _
JOUYHISIA
aNEa—T™ + T w - MIOANISIY IP6 000'0C)
dWnd | | LNINLY I —~3Yd .
HSYMXYOVE- B L T -
Tram X IAYLNI | T OINYL
_L3m 3NN NILYMY3S y OLLYWNINDOHALH
«om_ww w%m | | WALSAS NOWNEIMLSIa NOTIVO 000°L
' ' | j3NVd VOO T3] YALVYM J18V10d Ol
T _
Jdid [
IOHVHOSIO
INIMA _ maﬁl.lu&_m IMVLNI
AdaH .9 - H3LYMY3S Y
| 340H .8 /




............

WYHDVI(
MO $S300Hd
NOILYNIYS3(

L FHNDIY

AVHIVIA

MOTH SSHIOHd

i ——— —— ov— W— spomerro.

!f!ii}liiiilii!‘!l

JOVHOLS
H3ILYM
J8vLod

[s]3)

™l o000'05L [ - AW

S3LVIDOSSY B NMOYE MUV $334n0g

‘00 HALYM AV—-1TVD
0l 133NNOD

J30na3y
JHUNSSIHd

SHLLI'TTD E.,N't_

TTIVM FTAVIOL |

LININLO3AZA _

o= FOVIdLINUYN

r— t—— o—— o——— o—tus  soowrntote

INANLVALL—-HTd

NY300 OL 39¥VHOSIa

|

HALU
IOARLEYD
| f
ISEINIE|
SH3ILNS
IAD0ILYYD aNVS

| ALHOTHOOH _
| WNIGOS L _
| SHILLITIOVA |
Aot INHWIVHNL
| LSOd |
————
“ 3aixolg _ wdbgg zﬂm\,u
noguvo 1| | Sovaal |
_ln : : NI NYIT0 w
3
“ wdby ¢
VeIl FIRRY
| L essteas
d
N3LSAS X HOIH
e Sl
_ tdbgg

|SHLLITIOVA SISOHSO

S Gt ar——— po————t  m————; " o——— Dp——te

 ASHAATY

bt m—— t— oa——— Aveoam——

NV300 QL ~=
AOUVYHOSIA 3NIYg

]

+

|

L

HOLIAIHNI

— —loNnvas _

MOY AYINNYO 0L

reatde e im——

| >
_ W
o
| g
o)
S~ ST
|amna v
_ MOVE ”
et}
|.idBoyy |
_ dhnd . _
34NSSIyd
* MO1 wdbgg
T yalvmvas
| ~
iiiiii 1




3. Environmental Serting, Impacts, and Mitigation Measures
H. Water Supply

which would be capable of storing over three days supply at maximum day demand (34 gpm or 50,000
gpd). The reservoirs would consist of rectangular poured-in-place concrete basins. From the reservoirs,
water would be pumped to a 1,000-gallon hydropneumatic tank, located adjacent to the desalination
facility that would deliver pressurized water to the potable water system. The storage reservoirs were
sized (a) to meet peak flow rates, (b) to provide for down time for routine maintenance of the RO umnit,
and (c) to provide an emergency supply in the event that the RO system is nonoperational for several
days.

The onshore elements of the desalination system are described below. The offshore elements, consisting
of the source water intake and brine disposal pipelines and structures, are described subsequently.

Pretreatment System

The source water would be treated to remove naturally-occurring suspended and colloidal particles that
could foul RO membranes. Seawater would be pumped from the intake sump to the pretreatment system.
The intake pumps would consist of two 5-horsepower vertical turbine pumps (one duty and one standby),
each capable of producing 68 gpm at 60 psi. The seawater would be filtered through either multimedia
sand or diatomaceous earth-type pressure filters to reduce feedwater turbidity. The multimedia filters
would be periodically backwashed to remove the accumulated solids. Backwash material would be
trapped in cartridge filters and only filtered seawater would be discharged in the backwash effluent. The
filters and sludge would be disposed of at a facility licensed to accept such material and would not be
discharged into Monterey Bay.

Prior to sand filtration, ferric chloride and a polymer would be added to coagulate and precipitate the
naturally occurring suspended solids in the seawater. These chemicals destabilize particulate materials in
the raw feedwater and thereby aid the filtration processes. The added chemicals would associate with the
particles removed by the filter and would be discharged with the filter backwash. The filtered water
passing through the RO process normally is free of coagulant and polymeric filter aid.

The pH of the source seawater would be lowered to reduce the potential for calcium carbonate scaling of
the membranes. Sulfuric acid would be added to reduce the pH to approximately 6.5 to 7. In addition.
low concentrations of a scale inhibitor would be added to the RO feedwater to prevent the precipitation of
chemical scales such as calcium sulfate. A food-grade liquid descalant (Perma Treat 191), approved for
potable water application, would be used.

Reverse Osmosis Unit

Desalination would be carried out using a system of reverse osmosis membrane modules that would
convert the salty feedwater to fresh water. The filtered feedwater would be pressurized 10 a nominal
1,000 psi before entering fiberglass pressure vessels that contain the semi-permeable membrane modules.
The high-pressure pump would be driven with a 45- to 65-horsepower electric motor, depending on the
type of pump and final membrane configuration. Thin film composite, spiral configuration membranes
would be used. An estimated 15 membrane elements, each 8 inches in diameter and 40 inches in length,
would be required. A typical design would be to use five pressure vessels, each 10 feet in length and
containing three membrane elements. The membranes would be replaced approximately every three to
four years. Freshwater {permeate) recovery from the RO membrane units would be limited to 50 percent
of the feedwater input, which would result in relatively low-brine salt concentrations and lower brine

Ocean View Plaza Draft Environmental Impact Report
221 April 2007

000653



3. Environmental Serting, Impacts, and Mitigation Measures
i H. Water Supply

scaling polential.

The RO unit would be designed with a backup capacity of 34 gpm. This would provide full system
redundancy so that if any one critical portion of one RO fails or is out due to maintenance, the backup
unit can provide the required water. For optimum operation of the facility, the units would alternate on a
daily basis.

Post Treatment

The fresh water (permeate) produced by the RO units would be stabilized and made noncorrosive by
adding carbon dioxide and passing the water through calcite {calcium carbonate) beds. The systemn would
utilize a bed of porous calcium carbonate and magnesium oxide 1o remineralize the product water thereby
adding hardness.

The water also would be disinfecied with sodium hypochlorite at a dose of approximately 1 mg/l.
Sodium hypochlorite produces a free chiorine residual in the product water that controls pathogenic
microorganisms and minimizes microbial growth in the potable water distribution system. Sodium
hypochlorite at 10 to 12 percent chlorine strength (similar to concentrations used in swimming pool
maintenance) would be fed from a 5- to 10-gallon tank using metering pumps.

The stabilized, disinfected product water would be stored in the on-site reservoir that would feed the
hydropnuematic pumping system. The water would be stored for a minimum’period prior to use. The
storage period would be determined in accordance with the California Department of Health Services
Surface Water Treatment Rule requirements, which define minimum residuals and corresponding contact
period for disinfection.

Maintenance

During normal operation of an RO system, materials accumulate on the membrane surface, requiring
periodic cleaning. The RO unit filters would be changed once per month. Between replacements, sludge
that accumulates at the rate of 2.5 pounds per day would be removed and transported to an authorized
landfill.

Once a day, the system filters and pipelines would be backwashed with seawater containing no additives
or chemicals. Backwashed debris from the screen and pipelines would only contain organic and inorganic
substances that are present in the waters of Monterey Bay.

All internal cleanings of the RO unit would be achieved via a “closed-circunit” system that utilizes a
cleaning solution drawn from a tank and returned to the same tank for reuse and/or temporary storage.
Chernicals to be stored on site, and the amounts stored on-site al any one time, are as follows:

» Perma Treat 191 (a food-grade liquid descalant) - 0.2 gallons/day used - one 55-gallon drum stored;
+  Dry citric acid (a cleaning solution) - |0 pound/6 months used - one 40-pound bag stored:

»  Dry sodium hydroxide (to neutralize the cleaning solution) - one 40-pound bag stored;

«  Dry calcite - 0.5 pound/day used - one |00-pound bag stored;

+  Carbon dioxide gas - 100 pounds/month used - three 200-pound botdes stored;

s  Dry sodium hypochlorite - 1.3 pounds/day used - two 60-pound drums stored,

Ocean View Plaza ' Draft Environmemntal Impacr Report